N




SPECIFICATION =2 (= X=)

BEFORE YOU START

Before building and operating your F-109, you must read through all of the operating instructions and instruction
manual and fully understand them to get the maximum enjoyment and prevent unnecessary damage. Read carefully
and fully understand the instructions before beginning assembly, Make sure you review this entire manual,. We
cannot accept your F-108 kit for return or exchange after it has been partially or fully assembled,

CUSTOMER SUPPORT

We have made every effort to make these instructions as easy to understand as possible. However, if you have any
difficulties, problems, or questions, please do not hesitate to contact the 3Racing support team at
support@3racing.com.hk. Also, please visit our web site at hitp://www_3racing.hk to find the latest updates, set up
information, option parts, and many other goodie. VWe pride ourselves on taking excellent care of our customers.

SAFETY PRECAUTIONS

Please read the instruction manual before building and operating this model and follow all safety precautions. For
reference reasons, please keep the instruction manual at hand. For provide the maximum performance, we have a
full line upgrade parts for our F109. Original authentic 3Racing parts for maximum performance. Using any third
party parts on this model will void guaranty immediately. The buyer expressly agrees to indemnify and hold harmless
3Racing for all claims resulting directly or indirectly from the purchase, ownership or use of the product.

IMPORTANT NOTES - GENERAL

- This kit only suitable for adult which a upper 16 years of age.

- Read carefully and fully understand the instructions before commencing assembly.

- When using tools and handle the small parts. Extra care should be taken to avoid personal injury.

- Take care when building, as some parts may have sharp edges.

- Read and follow instructions supplied with paints and / or cement, if used (not included in kit).

- Follow the operating instructions for the radio equipment at all times.

- Keep the wheels of the model off the ground when checking the operation of the radio equipment.

- Please switch off and remove all electronic items before storing your model.

- Please keep cleaning of your model away.

- If the model behaves strangely, immediately stop the model, check and clear the problem.

- To prevent any serious personal injury and /or damage to property, be responsible when operating all remote
controlled models.

- Mever disassemble battery or cut battery cables.

- Use a recommended charger for the receiver and transmitter batteries. Incorrect charging may cause the batteries to
become dangerous. Do not recharge battery while battery is still warm, wait until it cools down before charging.

- Please read the instruction manual before you use,

QUALITY CERTIFICATE

3RACING F1-09 Formula kit is uses only the highest quality materials, its combine with FRP plate, alloy and plastic
parts. We guarantee that all parts are manufactured with the highest quality. Product which have been defective,
abused and serious r_pe_wal injury will not be covered under warranty.

Y

L



SPECIFICATION

FlFeS

SRACING FIO9 1710 FORMULA 1 CHASSIS SPECIFICATION

3RACING js one of the most famous RC optional parts manufacturers in the world, We have had over 20 years
experience in RC industry that we are extramely familiar with & component of RC car kits. Today, we would like
to announce that ‘It is the revolution of RC World because 3RACING has reached a new level in RC development.
Our ALL-NEW F1-09 1/10 Formula 1 Chassis will be bomn!” Formula One is the h?has! class of car racing in the
world. We are very pleased to introduce our new 1/10 scale F1 kit — F1-09 with all features to you. It is a high quality,
durable, best-handling and extremely fast car with very affordable price.

FEATURE: SPECIFICATION:
- Precision cut FRP 2.5mm main chassis and 2.0mm Scale 1/10
upper desk. . Steering Direct steering with servo saver
- King pin coil spring mdﬂﬂﬁ_rer_?dsnﬂf front suspension. Suspension Front king ping coil spring
- Rear suspension uses friction dampers and floating Shocks Floating mono damper
mono shock. Transmission Direct drive 2WD
- Aluminum mono shock. Gear Ratlo 98/23
- Aluminum ball differential. Length 435mm
- Full ball bearings. Hﬁ% 200mm
- Longitudinally placed servo (Isometric steering load applied). Height 101mm
- Lightweight differential joint. Wheelbase 275mm
- Height adjustable alloy gear case. Tread (F) 155mm
- Rear suspension ball mount. Tread 135mm
- ﬁ;&;ﬂsﬁcdda!aﬁaq lexan polycarbonate body. Tire th F 30mm: R 45mm
- and rear wings. Tire Size -
- ESC, 2-channel system, 7.2V battery and charger Overall Weight Ef%?g‘mm' et
separately required. Shell Weight 42g
Net Weight 568g
TOOL REQUIRED:
HR.__{_ \:.v‘\:- . /
Sy,
fffltrﬁ,ff TN WIRE CUTTER SCISSORS PLIERS BODY REAMER
HEX WRENCH (#Body Reamer
-1.5MM -Z.5MM

| -2.0MBM -3.0MM

TOOLS AND REQUEST INCLUDED:

DIFF. GREASE SILICON Ol

For main damper

DG
DIFF. GREASE

DG2 10y 502

SILICON OfL
For rolling damper

TURNBUCKLE TOOL




SSOECIFICATION M‘!{@E

1. Front and rear rim sef FPAGE 1

2. Ball differential PAGE 1-2

3. Motor mount installation PAGE 2-3

4. Join with motor mount and ball differential installation PAGE 4

5. Front suspension FPAGE 4-5

6. Rolling damper body PAGE 5-6

7. Main damper body PAGE 7 -8

8. Center ball mount FPAGE 8- 9

8. Servo saver assembly PAGE 9

10. Assemble with standard servo PAGE 10

11. Assemble with low profile servo PAGE 10- 11

12. Assemble with main chassis PAGE 11

13. Assemble with serve and main chassis PAGE 12

14. Assemble with front wing set PAGE 12

15, Assemble with rear wing mount PAGE 13

16. Assemble with mofor mount and rear wing set PAGE 13

17. Assemble with main chassis and front suspension PAGE 14

18. Assemble with center mount and main chassis FPAGE 14

19, Assemble with center mount and roling damper PAGE 14

20, Assemble with upper deck PAGE 15

21, Assemble with front tyre PAGE 15

22, Assernble with steering and mofor tumbuckle PAGE 16

23. Assemble with lexan car body — PAGE 17- 18

24, Assemple with radio system PAGE 19 - 21
& 25, tem includes FAGE 22 - 26

26. Upgrade parts for F1-09 FPAGE 27




Raar rim assamble view

Froml and rear rim assemble view

Whan adding instant camenl. please make sum id s
evenly applied around the rim.

.
PR
2. BALL DIFFERENTIAL

Please make sure the M2 x 3 Sel screw Is properly
tghtened mlo the shafl recess.

Ma7 Drﬁererltlat spacer X 2pos
-BAG 1

M mMaxos5xs
Gear ring -
W BAGFPCHE

© 1/8° Steel ball X Bpcs
-BAG 1

™ M3 x 3 Set screw
- BAG MA

Fiber glass main shaf

W MBx12x35
i || Ball bearing X 2pcs
L. 4" -BAGMD

ifferential gear 98T - BAG 1

{—

\—

note position

A8 x 12 x 3.5 Ball bears
Differential housing - BAG1 L e

Differential housing shaft
=1

BAG|BARG | BAG | BRG
I ImA| PC ! MD




% TR —
2. SALL DIFFERENTIAL V! i ==

@*a -

st
=

M11 Differential
spacer spring - BAG 1

Ball thrust baaring
-BAG 1

“) | Thrust washer X 2pcs)
-/ -BAG1

M4 Flange nut
- BAG ME

M5 x 11 Disk spring
X 2pes - BAG 1

Rear rim - BAG PA

P

et
VFF GREASE

o
-\

Trust w Rear rim
Ball thrust bearing
e e I :
3 :
M5 x 11 Disk spring
4 Fi n
Assembled view

3. MOTOR MOUINT INSTALLATION:

OL

M3 x 6 B Aluminium post -
BAG MD

o=

Bottom spring holder X 2pcs
- BAG PCT

~—

| e—
&

M2 x & Flat head
serew - machineg X
Spcs - BAG MA

M3 x 12 Flat head
screw - machine
-BAG MA

4. 7mm Ball stud
X 2pcs - BAG MC

Bottom spring holder

4.7mm Ball stud

Fiber glass molor
mounl lower deck

M3 x 8 Flat hE_.‘ﬂd

im_[m_ﬁuﬂi\

|

i 0l
M3 x 12 Flat ;
head screw - machine Fiber glass motor
mount upper dack
BRL | BAG | BRAL | BRL
= MA;MC; MD




Stock motor
S —— qo———~ 10t nciuce
Folling shaft - BAG2
M4 x 8 x 3 Ball bearing
* 2pcs - BAG MD

M3 x & Button scraw
- machine X 2pcs
= BAG MA

Aluminium motor

Aluminium motor
mount - R

M3 x B Flat head screw
- machine X 4pcs
- BAG MA

O{ms 4 8mm Bai stua
- BAG MC

Bmm Ball stud




. JOIN WITH MOTDSR MOUNT AND
SALL DIFFERENTILAL INSTALLATION:

Axla up and
down spacer
X Bpecs - BAG
PC10-12

M4 Flange nut
- BAG MB

MEx 10x3
Ball bearing X
2pcs - BAG MD

M3 x 3 Set
screw - BAG MA

o
¢

Axle tube
- BAG PGS

Rear rim - BAG PA

You may use the sama offzels
adaptoer on the left and right sides, but
make sure tha shaft are horizontally

00000

A Al
AD: Omm offset
A1 1mm offset
AZ: 2mm offset

M4 Flange nut

M3 x 3 Set screw
Whieel hub

ME x 10 x 3 Ball bearing

A

Axla tube ! 3
&_E:‘I'EG;P and down 9

You may adjust tha axle offsats to
change the ground clearance o fit

5. FRONT SUSPENSION:

with actual on wheel diameater
BAG|BAG | BAG | BAG | BRG | BRAG
I |MByMA|jMD| PR | PC

4. 8mm Ball stud

0:(‘ X 2pecs - BAG MC
[ ——

Knuckle arms shaft X 2pcs
-BAG PB

, Front suspension
ball and x 2pes -
- BAG FB

Front upper castor mount

- BAG FB
Kruckla ams
X 2pcs
- BAG PDE

X 2pcs - BAG ME

M2 6 x 354 Pin X 2pcs
-BAGPB

4. Bmm Ball stud

T

Kruckls arms Fm?riinﬁiﬂz
flﬂnucﬂa arms shaft
+ [
S & Front upper
Ly : Ll S|
Koy lg arms
E i} Knuckla arms shaft
4.8mm Ball stud

M3 x 18 Tumbuckie

L

i
W
[l

Assambla view

TOP VIEW

= 1



5. FRONT SUSPENSION:

E-RingMEx25x04
X dpes - BAG PB

() E-Ring M2 x dpcs
-BAGQPE o

M3 x 27.3 Pin X 2pcs - BAG PB

Front down castor maount
PB

i MOd x4 5w BS5TS
LiAs Spring X 2pcs - BAG PB

Front down castor maunt

Main lower suspension mount - PE

\ M4 x 4.5 x 6.5 TS Spring

:‘ 3

H.

E-Ring ME = 25 x 0.4

Assambled View

") E-Ring M2 x 1.5 x 0.35
X Zpcs - BAG 3

M4 8 x 9mm Ball end
cap - BAG ME

Rolling damper
body - BAG 2

Rolling damper cover
X 2pes-BAG 3

Relliinig damper holder
- BAG PD2

factory pre-assemble
Damper pistond 3 Holas )/’

BAG BAG
mA| 3 | me|PD

W

v

Shock collar,
mﬂmr_ummm/

M2 x 48 Shock shaft - BAG 3




8. ROLLING DAMPER S0DY

F1-09

v m—

M2 X 48 Shock shafl - BAG 2
£) E-ring M2 x 1.5 x 0.35
-BAG 3
Damper piston
1/2/3 Holes{ default

selting -3 Holes )
-BAG 3

Rolling damper body - BAG 3

Rolling damper cover - BAG 3

O-Ring MS x 1
OaBﬁ.GS

I W4 8 x 9 Ball end
cap - BAG ME

g -
| y

Rollinig damper hul.c.ler-
BAG PD

c= M3 x 10 Bution
screw - machine

- BAG MA

502

SILICON OfL
For rofling damper

i SHOCK FILLING:

5 Fully push the piston rod to the bottom of the
shock body, hold up the shock vertically and
slowly the shock body with shock ofl. Hold
xﬂreshﬂclr and allow the air bubbles to

e lo the top, move the piston up and
down slowly until no more air
bubbles can be found

-

s

M3 x 10 Button

m.ﬂxﬁﬂa%‘

screw - machine

Z. MAIN DAMPER SBODY

S

M3 x 28 Shock shaft - BAG 3

Damper piston({ 2/3 Holes)
- BAG 3 { default setting -
3 Holes )

E-Ring & x 2.5 x 0.4mm
Zpcs - BAG 3

Ok

Adjust ring - BAG 3

Qil damper Body - BAG 3

E-Ring MG x 2.5 x 0. 4mm

O-ring MI1.5X 1.5

il shock body >

Adjust ring

v

M28X18 u-n-ng/ /

Plastic spacer

O-ring cover

8-

Botomchp



7. MAIN DAMPER BODY

——d
M3 X 28 shock shaft - Bag 3

sheck piston
{3 holes ) - Bag 3

0 E-ring M& X 2.5 X 0.4mm
-Bag 3

Ok

Adjust ring - Bag 3

Ol shiock body - Bag 3

Ol

Bottom cap - Bag 3

O' Q-ring cover - Bag 3

o M2.8 X 1.8 o-ring - Bag 3
o I Plastic spacer - Bag 3

Shock silicon cap -
Bag 3

4 Bmm X 10.2mm ball cap
-Bag 3

==

Shock piston (3 holes)

e M3 X 28 shock shaft
‘5 Initial assembly

E-Ring 6 X 2.5 X 0.4mm

4.8 X 10.2mm
ball cap

CORRECT

IHCORRECT

g LY
Plemse Pre-throad the ball and baoie using an WO sone

!

.

1. Fully pull the shock shaft to make the piston at the botom of the shock body.
Then hold the stock upnght and overfill the shock body with stock oil shightly

2 Slowly move the pision up and down fo alow the bubbles to rise to the top until no more
air bubbles appear

3 Pull the shock shaft to make the piston at the bottom of the shock body again. Add
shock ol as necessary. Let the shock rest for § minufes lo allow the air bubbles to escape.

4 Place the shock sikoon cap on lop of the shock body from 2 Side. Some ofl will leak oul
and it is normal

S Fully tghten the cap and clean off any excess o

UPPEr COvVer
-
| shock top
plaslic cap
] shock silicon
cap

Cowver the shock silicon cap to shock body, il will case some oil will leak out this
is 8 normal situation

. ‘I“F
!

Y




Z. MAIN DAMPER B800DY

Fl-OS

S

M3 x 28 Shock shaft - BAG 3

il shock body - BAG 3

Ol

Aluminium adjust ring

Ol

U|:||:|E|r [:UME'T BAG 3

Bl::ttnm cap - RAG 3

%)

E-Ring M& x 2.5 x 0.4mm
X 2pecs -BAG 3

Damper pizton(3 Hole)
G3

o Plastic spacer
-BAG 3

M2 8 x 1.8 O-Ring
-BAG 3

Ol-::
Shock silicon cap - BAG 3

Ce

Shock spring base cover
13mm - BAG 3

cover

O-RingM11.5x15 -BAG 3

e

Dampar top plastic cap

M£8x10.2
Ball cap- BAG 3

e
Shock sllicon cap, QQEIMLFJ.ME

Damper piston(3 Holas
l\ "\ E-Ring M6 x 2.5 x 0.4

M3 x 28 Shock shaft

Aszembled view

8. CENTER SALL MOUNT

Op|

Ball mount cover - BAG PCB

M2 X 15 Pin X
=2pcs-BAGMD

m: M58 Swing Ball
- BAG MG

M2 x 6 Socket

:;: head screw 2pcs
= BAG MA

M 2 x G Socket head screw
- maching

ME 8 Swing ball




8. CENTER S2ALL MOUNT

Body post X 2pes -
BAG gl:l

—
M3 x 12 Set screw X2pos
- BAG MA

M3 x 3 Set screw X 2pcs
=—BAG MC

M2 x 3 Set screw

Side body post

Assembled view

9. SERVO SAVER ASSEMBLY:

Servo saver spring - sihver

Servo saver  Servo saver
spring - silver spring - gold
- BAG MB X 2pcs

- BAG MB

Aszembile view
T Servo saver spring - gokd

Servo saver spring - gold

Sanvo saver Sanvo saver

Sanwa, JR TAMIYA

Acoms, KO FUTABEA
BAG | BAG
PF|MB




STANDARD SERVO | ==

Servo saver - BAG PF3/4

O}

Servo saver cover - BAG PFS

| M3 Nut X 2pcs _
-BAG MB MZ2.6 x 10 Button head machine screw

0:(” 4 8mm Ball stud /
X 2pcs - BAG MC .
M3 = 10 Button

head phillips ;
scmij‘lmgchlna L% Sarvo savaer covar
MA

Standard sarvo (not Include)

\"'\-\_n-
pumm Ball stud

BAG PDS

Sarvo saver hom

M3 Mut

MZ2.E x 10 Button

he hillips
“:Evg N |EJL3 A M3 x 10 Button head machine screw T, — m

BAGEZ

Stick on the plastic samno
mount on both sides

llch ouble-sided

Tl. ASSEMILE WITH LOW SROFILE SESVOD

M3 x 10 Button
phillips machine
screws - BAG MA
M2G x 10 Button
head phillips
screws - BAG MA

O

4.8mm Ball stud - BAG MC

— W26 x 10 Bulton head phillips
() MBSAN&“JEEPH’ machine screw
o ' | 4 B%m Ball
Servo saver - BAG PF W stud

M3 X 10 Button head
phillips screw

" ds

Servo saver cover - Bag PF

Cut off the servo pars

-10-



7. ASSEMBLE WITH LOW /2/R0FILE SERVD

|_Smm

18mm

| 16.5mm

A0mm

3mm Serva horn - BAG PF Stick double-sided

tapa on the sarvo

2mm Lower servo horn
- BAG PF

' P

Stick the double-sided
tape on the bottom sida

FPleaza have ancther sticked to
the plastic servo mount

1=2. ASSEMBLE WITH MAIN CHASSIS

M3 x B Flat head
screw - machine
¥ Bpcs - BAG MA

4, 7mm Ball stud X
2pes - BAG MC

~—
(e

Upper deck post X 2pcs -
BAGPOA T

4 7mm Ball stud

M3 x B Flal haad scra

mc

< | PD

Center ball mount

Upper deck post

M2 x & Flat head screw

-11-



& MAIN CHASSIS

mA

M3 X B Flat head
X 4pcs

FOR STANDARD SERVD

FOR LOW PROFILE SERVO

L

jh‘\_Mz x 8 Flat head screw

9. ASSEMSLE WITH FRONT WING SET BAG | BAG BAG

—

M2 x 10 Button phillips screw
- self tapping X 1pcs

I

M3 x 12 Button phillips screw
- self tapping X 2pcs

'ﬂ'

M3 x 20 Buttan phillips screw
- self tapping

i

Front body past - BAG PC1

12-



IS. ASSEMBLE WITH REAS

&y )
meB|pPG| 2 | MA
= Cut off the plastic parts
S

M3 x 16 Button scraw .,

- machine X 2pes M2 X & Flat head phillips
M2 X 6 Flat head screw - machine

p PHIRIDS SCrew -
maching X 4pcs K—R S

M3 x 6 x 7.5 Aluminum Post
X 2pcs

1- 1 M3 nut X 2pcs

M2 X & Flat head
phillips scraw - machina

/7 M3 x 16 Button Screw

M3 x 6 x 7.5 Aluminum Post

Flber glass
rear plate

Azsemblad View

IS. ASSEMSLE WITH MOTOSR MOUINT AND REAS WING SET

M3 x & Button scraw

Azsembled View

A



. uﬂﬁ:—;.: WITH ALAIN F.- s, e

M4 x 30 Flat head scraw
= machine X 2pcs - BAG M#A

O M4 Mut x 2pcs
U Bag Me

3 Lise pliers to hold up the hollow ball on the
M3 x 12 Flat head screw i - center mount, insert the M3 x 12 Flat
screw - machine - BAG MA screw - machine from motor mount plate

l‘ %%%1 | " _to center ball mount.

MO.5 x 8.7 x 14 T10 spring

M3 x 12 Flat head screw /1

- machine

I9. ASSEMBSLE WITH CENTER MOUNT & ROLLING DASMPES

O |

M2 x 5.4 x 0.9 Spacer B M2 x54x09 Spacer
¥ 2pes - BAG M .~ 2 .

- M2 x & Socket head
== screw - machine
X Zpes - BAG MA
M3 x B Flat head
screw - machine

C t the ball
- BAG MA to gﬂgemg mmﬁ'ﬂ I stud
4. 7mm Ball stud
- BAG MC

4. Tmm Ball stud
- BAG MC

W3 x & Flat head
sorew - machine

-14-



20, ASSEMBLE WITH UPPER DECK F"@

Battery lock = _
X 4pcs - BAG MB ﬂ_ﬁ_’lﬂﬂ_ﬂﬂﬂj\

M3 x 8 Button screw
machima X 4pcs
= BAG MA

M3 x & Bution Screw
machina X Gpcs
AG MA

M5.9 Swing ball - Ba
w MC L < i M3 X 8 Button screw - machine

M3 x B Flat screw
machine X Zpcs

M5 8 Ball stud
M3 % 6 % 1 Spacer

M3 X B Button screw - machine M3 X & Button scraw - machine
= -
ke M5.8 Ball stud

M2 X 8 Button wraN
/ -

]
L .

Battery lock

21. ASSEMBLE WITH FRONT TYRE BAC
M5 X 8 X 2.5 Ball me| mb| PA

bearing

M5 x B x 2.5 Ball
bearning X 4pcs
- BAG MD

@ M4 Flange nui x 2pcs M4 Flange Mut
- BAG MB

M5 X B X 2.5 Ball
bearing
Frant tyre

I'I..'I-tF/Ia'lga Mut

wif

T



S2. ASSEMBLE WITH STEERING
AND MOTOR TURNSUCKLE

M3 x 35mm Turnbuckle X 2po
— - +

M3 x 45mm Turnbuckle X 2pc

O

A.B.x 15mm Ball cap X 8pcs
1A
vl

W05 X 6.7 X 14 T10 spring
X 2pcs

approximataly 19mm X 2pcs

EI||::||::-n::|ximz:l!ml:.,-I 3Mtmm X Eplc:s

&/rwhambuckle

For standard servo view

Mator turnbuckle

MO5 % 8.7 x 14 T10 Spring

For low profile view

Main cil damper

-16-




Frant part of lexan car body

Cut of the rear parts I

Finished view

Finishad view

Apply some glue on the
plastic parts

_ Pre-markad hale, we recammend that

drill the body hele using cur Bad
Eu;!amﬂr{ #m-ﬁnnnzj "9 4

17-




LEMAN CAS S800DY

=23 ASSEMBLE WITH F’- .

l]__._i M2 x 5 Button phillips
screw - self tapping
X Tpcs

M3 x 6 Bulten phillips
screw - seff tapping
X 2pes

PEZ - Plastic
adaptor X Bpes

PE4 - Plastic
adaptor

M3 x & Button phillips
screw - self tapping

Cut off the edge side

M2 % 5 Button phillips
screw - self tapping

W3 = 6 Button philips
seraw - salf tapping

18-



Stick the double-side tape on the bottom of
the receiver

Receiver| not included )

e

Stick the double-side tape on the
bottom of the ESC

ESCY{ not included )

Connect the serva 1o recaver

-19-




When you connect the ESC wire to the receiver, you may hooks
the ESC wire on the edge of center mount

e

Connect the ESC wire with the recaiver channel plug Connect the antenna wire through antenna post mount to the tube,

Add the antenna lube cover

How to change a battery:
For use on low profile servo, you can change the battery by unlocking off the
quick change battery lack nut. First of all, remove the battery plug

-20-




Then remove the battery nuis.

Finally. pull up the upper deck and remove [ insert battery as neaded to
suitable angla




ITEAM INCLUDE: F"‘

BAG 3 . ° Rolling damper cover X 2pcs Damper piston ( 2 holes ) X 1pe
e @ Damper piston ( 3 holes ) X 1pe
' Rolling damper body X 1pc =
R P—, O O-ring ME X 1 X 2pcs
M2 X 48 Shock shaft X 1pe s
Damper ring locker X 2|
o Shock collar X 2pes L par g e
0 o-ringM1.8 X1 X dpes
Damper pistan { 1 hole ) X 1pc ﬂ E-ring M2 X 1.5 X 0.35 X 2pcs

s02

50
SILICON OIL For main damper SILICON OIL For rofing damper

M3 X 28 Shock shaft X 1pe 0 I Plastic spacer X 1pe

o O-ring M2.8 X 1.8 X 1pe

o ' O-ring cover X 1pc

Oil damper body X 1pc

g
O . Aluminium adjust ring X 1pc

Shock silicon cap X 1pe

M1.3 X 13 X 26 T7 Spring X 1pc
Upper cover X 1pc

O-ring M11.5X 1.5 X 1pe
Bottom cap X 1pc

O Damper piston{ 3 Holes ) X 1pc

M4.8 X 10.2 Ball cap X 1pc

BAG 3

C'J E-ring M6 X 2.5 X 0.4mm X 2pcs D Damper top plastic cap X 1pe

Front rim Rear rim

() M4 Nut X 2pes

Servo spring - gold X 2pcs
o M4 Flange nut X 4pes

Battary lock X dpes Servo spring - silver X 1pec

O o ' BAG MB

-22-




ITEM INCLUDE: = A @ X—)

e 0 »-

Differential housing shaft Differential housing Wheel hub

. e e s A e R
98T Gear differential | 0000 |@ h 5 C/ o
- wane 4 ol ) F5-11G

M5 X 11 Disk 1/8" Steel ball  M11 Differential ' Trust washer  Ball thrust bearing

spring X 2pes X 8pes spacer spring X 2pes
: g g
MZ27 Differential spacer X 2pcs D& bige
DNFF. GREASE DIFF. GREASE
For diff. spacer 1/8" steal ball

Fiber glass main shaft BAG 1

werl

Double side stick tape

BAG 2

Aluminium motor Aluminium motor
mount-L mount-R

= =
Rolling sharft

Fiber glass motor
mount rear plate

Fiber glass motor mount

upper deck Fiber glass motor

mount lower deck

Fiber glass upper deck Fiber glass lower deck

Plastic antenna

23



Fl-e9S

Front suspension
ball end X 2pcs

Main lower suspension mount

b Front upper castor mount  Front down castor mount

Front upper suspension

=ril . . m Knucle arm shaft X 2pcs
e M3 X 27.3 Pin X Zpcs RS SR N Y ?

a M0.4 X 4.5 x 6.5 T5 Spring X 2pcs
! { M2.6 X 35.4 Pin X 2pcs ) Erring M2 X dpes L

BAG PB

BAG PC

PC1 - Front body post

PC2 - Antenna post

PC3 - Body post

PC4 - Battery arm

PC5 - Axle tube

PCE - M8 x 9.5 x 4 Gear ring

PCT - Bottom spring holder

PC8 - Ball moumnt cover

PC3 - Shock spring base cover 13mm
PC10 - Axle up and down spacer - 2 deg
PC11 - Axle up and down spacer - 1 deg

FC10 FC11 PC12 - Axle up and down spacer - 0 dedg
QS s M3 X 18 Turnbuckle X 2pcs
4.8mm Ball stud X Spes
S M3 X 35 Turnbuckle X 2pcs e
4.7mm Ball stud X
e e - JERREE M3 X 45 Turnbuckle X 2pcs e X Spne

O <smm X 15mm Ball cap X 8pes
- 4.8mm X 9mm Ball cap X 1pc

BAG ME BAG MC

M5.9 Swing ball X 1pe

M5.8 Ball stud X 1pc

Ere



BAG PD

FPD3 FDS& (2]

FD1 - Ball mount FDS - Upper deck post
PD2 - Rolling damper holder FPDE - Knucle arm

FD3 - Low profile serve mount

FDd - Upper deck post

M8 X 12 X 3.5 Ball bearing x 2pcs

M6& X 10 X 3 Ball bearing x 2pcs

M5 X & X 2.5 Ball bearing x dpcs

1000

M2 X 15 Pin X 2pcs

M4 X 8 X 3 Ball bearing x 2pes BAG MD

M3 X 8 X 8 Aluminium post X 1pe
M3 X 6 X 7.5 Aluminium post X 2pcs
M3 X 6 X 1 Aluminium spacer X Zpecs
M2 X 5.4 X 0.9 spacer X 2pcs

M0.5 X 6.7 X 14 T10 Spring X 2pes

25




Fl=-o9S

PF1 - 3mm Servo horn

PFZ - 2Zmm Lower serva horn

PF3 - Serva Saver for FUTABA
PF4 - Serva Saver for KO/ SANWA
PF5 - Servo Saver cover

PF6 - Zmm Lower serva horn

BAG PF

Front wing main body

Rear wing main body

Front wing mount

“e Ill

Front wing upper maunt

Rear wing part

BAG PG

PG3

ATITTrry

M2 X 6 Flat head phillips screw - machine
X dpes

M2 X 6 Socket head screw

M3 X 8 Flat head screw -

- machine X 4pcs machine X 20pcs

M3 X 12 Flat head screw -
RhE X D ouon seiow machine X 2pcs
Biintae M4 X 30 Flat head screw -
M3 X & Button screw machine X 2pcs
~IaEhine X 4nen M3 X 3 Set screw X 4pcs
M3 X 10 Button screw
- machine X ipc M3 X 12 Set screw X 2pcs

M3 X 16 Button screw

- machine X 2pes screw - machine X 1pc
M3 X 10 Button head phillips el ?,E:f,ﬂg;‘;"fpg”""’”
screw - self tapping X 1pc

M3 X 20 Button head phillips
M3 X 12 Button head phillips screw - self tapping X Tpc
screw - self tapping X 2pcs M3 ¥ & Button head phillips
M2 X 5 Button head phillips screw - self tapping X 2pes

screw - self tapping X 7pcs

ﬁﬂﬁﬂuuﬂﬂn

M2.6 X 10 Button head phillips

BAG MA

-26-



UPGRADE PARTS FOR FI-09

o -
e .“" - 4 % =
<F
WH-29FFO/BL WH-29RFO/BL F103RM-12/BL F103RM-12/W\

Front Foam Tyre And Rim
Set

Rear Foam Tyre And Rim
Set

Front And Rear Wing Set
- High Downforce - Black

Front And Rear Wing Set -
High Downforce - White

~
—
— - U
\ s il g
v Y~ I -
2, 00
Q‘b‘ =T
F103RM-10 F103RM-10RK F103RM-03 TTO1-22
Front Suspension Front Suspension Plastic  Rear Axle Up & Down 4 8mm Ball Cap
Part Offset Spacer
g EE: 3
3RAC-SHAMU F109-01 F108-02 BDY-F108RK

Plastic Servo Saver Set

Plastic Parts - Part A

Plastic Parts - Part B

Plastic Paris - Part C

74

N

&

3RAC-TR345 3RAC-TR335 F109-03 F109-04/LB
64 Titanium 3mm 64 Titanium 3mm Main Chassis And Upper  Aluminium Main Damper
Tumbuckle - 45mm(2 Pcs) Turnbuckle - 35mm(2 Pes) Deck FRP Set

%0 § @i &6 @

-H-;"'; L i -"‘ I.'I . g

oo ® SIS L
F109-04/RK F109-05 F109-06 F109-07/WO

Rebuild Kit For F109
Chassis

Aluminium Center Rolling
Damper

Aluminium Center Mount
Rolling Spring S/M/H

FRP Motor Plate

/

&

Pl -
= — T
E @
L= o

=}

F109-08
Aluminium Motor Mount

F108-09
Main Shaft - FRP

\

F108-11
98T Gear For F109

F109-12
Rolling Shaft

F108-10
Aluminium Diff. Housing

F108-10/RB
RFebuild Kit For #F109-11

-27-




K

=

FEATURE: [ |

*Precision cut FRP 2,5mm main chassis and 2.0mm upper desk.
+King pin coil spring independently front suspension.

sRear suspension uses friction dampers and floating mono shock.

=Aluminuim mona shock.

=Aluminum ball differential.

«Full ball beanngs.

Longitudinally placed servo (Isometric steering load applied).

«Lightweight differential joint.

*Height adjustable alloy gear case.

Rear suspension ball mount.

*Realistic detailed lexan polycarbonate body.

=Front and rear wings.

*Front and rear foam lires and rims

*ESC, 2-channel R/C system, 7.2V battery and charger separately required.

SPECIFICATION:
Scale 1/10
Steering Direct steering with servo saver
Suspension Front king ping coil spring. Central shock
Shocks Floating mono damper
Transmission Direct drive 2WD
Gear Ratio 98/23
Length 435mm
Width 200mm
Height 101mm
Wheelbase 275mm
Tread (F) 155mm
—— [Tread (R) 135mm
Tire Width F 30mm; R 45mm
[Tire Size F 57mm; R 57Tmm

Overall Weight  §10g
Shell Weight 42g
Net Weight 568g

@.am.ccm.Hx



